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Type of cement / e
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. - COMPONENT % R LIMITS CQNFOR_M.
- Si0, 2065 | .
- ALO; 564 | .
L Fe,0; 342 [
| CaO 61.82 |
g MgO 3.61 <= 5%
& <=2.5if C3A<5
= oo 252 <=28 if C;A>5
= LOSS ON IGNITION 1.58 <= 4% ]
3 Total 99.25
o INSOLUBLE RESIDUE 0.56 <= 1.5
=1 FREE LIME 168 |
g | L.S.F 0.90
- M.S 228 || oo ——
i M.A Les |
CsS 3789 || i
C,S 303 | T
GCA 9.17 ==3.5 for S.R.P.C
C4AF 1040 | T ]
PHYSICAL TEST (I
] - TEST RESULT LIMITS * CONFORM |
Initial 105 L :
Setting Time i = 43 min
Final 3:00 <= 10 hr
us s >=250 mszg for O.P
Fineness  ( Blaine) 2765 >=280 m’kg for S.R.P.C
Compressive 2day 14.0 >=10 MN/m2
Strength 28day 333 >=32.5 MN/m?2
Soundness (Autoclave)% 0.26 <= 0.8
. 90u 7.25
L Residue % 180y 0.78
| Final Result | ok |
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